

PROJECT: Product Check – 7001-95000
CLIENT: Kimmins Contracting Corporation

PROJECT NO: TL-8047
DATE: April 7, 2009
LAB NO.: 16274

SAMPLE LOCATION: Stockpile – Kimmins 53rd Street yard

SAMPLE DESCRIPTION: No. 57 Limerock


<u>Sieve Number</u>	<u>Percent Passing</u>	<u>No. 57 Aggregate ASTM C 33</u>
1-1/2"	100	100
1"	100	95-100
3/4"	91	---
1/2"	56	25-60
3/8"	24	---
No. 4	8	0-10"
No. 8	5	0-5"

FINENESS MODULUS: 6.72

DATE SAMPLED: 4/6/09

DATE TESTED: 4/7/09

REPORTS TO:
 Kimmins Contracting Corporation
 Attn: Patrick Schools (2)



TEST LAB, INC.